


 

325 South Lake Avenue, Suite 700 

Duluth, MN 55802 

218.529.8200 

       

 

barr.com 

Application for a Variance from the Class 4A Sulfate 

Water Quality Standard for Waters Used for 

Production of Wild Rice 

NPDES/SDS Permit Nos. MN0055948 and No. MN0031879 

 

Prepared for 

United States Steel Corporation 

Minnesota Ore Operations - Keetac 

 

Prepared by 

Barr Engineering Co. 

May 2025 

 



 

  barr.com 
 i  
P:\Mpls\23 MN\31\23311154 Keetac Confidential Project\WorkFiles\Variance (23311154.05)\0_Final\2_Narrative\SulfateVariance_v1d7.docx 

 
 

Application for a Variance from the Class 

4A Sulfate Water Quality Standard for 

Waters Used for Production of Wild Rice  
[...]

20-year NPV OPEX =  $276,298,000  $77,341,000  $61,698,000  $101,418,000  $35,841,000  
Total =   $814,298,000  $235,341,000   $186,698,000   $287,418,000   $104,841,000  
+50% =   $1,300,000,000  $400,000,000   $300,000,000   $500,000,000   $200,000,000  
-30% =   $600,000,000  $200,000,000   $200,000,000   $300,000,000   $100,000,000  

  



 

   
 3  

 

2 Background 
NPDES Permits MN0055948 (Tailings Basin) and MN0031879 (Mining Area) contain effluent limits for 
sulfate of 14 mg/L (monthly average) and 24 mg/L (daily max). These are based on the Class 4A water 
quality standards (WQS) of 10 mg/L sulfate for waters used for the production of wild rice (WUFPOWR). 
Pre-public notice copies of these permits recently obtained from the MPCA contain compliance 
schedules, which will require U. S. Steel to study, plan, design, construct, and commence operation of 
water treatment infrastructure capable of achieving these WQS. This study is a preliminary Alternatives 
Identification Plan to support a variance application U. S. Steel intends to submit. 

The WQS for sulfate are intended to protect wild rice in downstream waters. These NPDES permits are 
among the first in Minnesota requiring a taconite facility to meet effluent limits for sulfate. Meeting these 
permit limits will require the construction and operation of wastewater treatment infrastructure. While 
technologies to achieve these WQS exist, it has never been implemented at the scale required to treat 
the volume of water generated by taconite mining facilities to these levels of sulfate. 

Due to the economic infeasibility and subsequent negative impacts to the communities surrounding 
Keetac associated with the implementation of this technology, U. S. Steel intends to request a variance 
from these Class 4A WQS. This study is intended to provide a preliminary indication of the economics 
required to treat wastewater discharged at Keetac to the levels required by the effluent limits in the 
permits, based on a concept water treatment design. This study will support the variance request U. S. 
Steel intends to submit.  

Based on Barr’s experience, previous studies, and pilot testing, the water treatment technology proposed 
in this study is expected to allow Keetac to meet these permit limits for sulfate. Other treatment 
alternatives that could allow Keetac to meet the effluent limits will be explored in subsequent studies.  

 

 

  



 

   
 4  

 

3 Detailed Discussions 

3.1 Basis of Design 
The following sections describe how the basis of design for the water treatment system was established 
for the WTS and WWTS. WTS will consist of UF, NF, gypsum desaturation, and sludge dewatering 
equipment. WWTS will consist of UF, RO, crystallizer, and salt dewatering equipment.  

3.1.1 SD Design Flow Rate  
The design flow rate was chosen using guidance from the Minnesota Pollution Control Agency’s Design 
Flow and Loading Determination Guidelines for Wastewater Treatment Plants (January 2023). This 
document provides definitions for WTS design flows. For the WTS, the primary equipment is membrane 
filtration, which requires a continuous, normalized flow.  

Five years of daily flow data from January 2019 through December 2023 was obtained from Discharge 
Monitoring Reports (DMR). The average wet weather (AWW) flow rate was determined by the wettest 30-
day average when the groundwater is high. The design flow rate was chosen to treat the average wet 
weather flow rate (rounded up to 1,000 gpm), for continuous membrane filtration, as shown below in 
Table 2.  

SD-005 is a manual discharge, historically operated either open or closed. For the proposed treatment 
system, a continuous flow would be implemented. The maximum annual volume (May 2022 – May 2023) 
was normalized for continuous discharge (in gpm) to determine the design flow rate.  

Table 2 below summarizes the basis of design for the water treatment system.  

Table 2 Design Flow 
 SD-012 SD-002 SD-003 SD-005 
Feedwater Flow 
Rate, gpm 1,400 3,800 2,800 5,0001 

[1] Manual discharge was normalized for the annual maximum flow, with additional EQ for a peak hour flow (factor 2.5). 

3.1.2 Design Equalization Volume  
The peak hourly wet weather (PHWW) flow was determined by assuming the groundwater is high when a 
five-year, one-hour storm event occurs. For each of the continuous surface discharges (SD-012, SD-002, 
and SD-003), a HydroCAD model was developed to determine the flow rate during a five-year, one-hour 
storm. PHWW was determined by adding this storm event to the AWW design basis.  

For all surface discharges, the PHWW was more than three times the AWWF; therefore, equalization was 
required. The volume of the equalization storage was determined by the total accumulation from one hour 
during a five-year, one-hour storm, minus the treatment system design basis flow, as shown in Table 3.  

For SD-005, natural equalization is provided in the tailings basin. Additional equalization capacity is 
considered within the treatment system for one hour of peak flow (2.5 factor) above the design basis flow.  



 

   
 5  

 

Table 3 Design Basis for Equalization Tank Sizing 
 SD-012 SD-002 SD-003 SD-005 
Equalization Tank, 
gallons 150,000 1,500,0000 350,000 500,0001 

[1] Manual discharge was normalized for the annual maximum flow, with additional EQ for a peak hour flow (factor 2.5). 

3.1.3 SD Source Water Quality 
Available water quality data for each SD stream was reviewed (Appendix 2), and the design feedwater 
quality for the WTS was established as shown in the design basis column. The treatment scheme 
proposed was selected to treat the raw source water to meet the project objectives of lowering sulfate to 
less than 14 mg/L for discharge. A secondary objective was to process wastewater from the primary 
treatment system to generate solid waste for landfill disposal. The solid waste would be transported to the 
landfill(s) by haul trucks.   

3.2 Water Treatment System  
3.2.1 WTS Process Overview  
The primary WTS will include the following major components (also see SK-1 drawing in Appendix 1):  

• Equalization tank(s) to normalize flow to the WTS. The basis for tank size is provided in 
Section 3.1.2.  

• Ultrafiltration (UF) membrane technology to filter the raw water from the SD streams. UF was 
selected primarily to remove suspended solids (TSS) and make the water suitable for feed to 
downstream equipment. Raw water TSS is expected to be lowered from 10-15 mg/L to less than 
1 mg/L.  

• NF membrane technology to process the filtered water to separate the sulfate and concentrate it 
in the NF reject stream. Most other divalent ions, such as calcium/magnesium, and a relatively 
small portion of monovalent ions, such as sodium/chloride, will also be separated and 
concentrated in the NF reject stream.  

o NF membrane projections indicate that 85% water recovery is possible through 1-stage 
NF membranes (i.e., for 100 gpm feedwater flow to the NF, 85 gpm treated water will be 
generated). The corresponding NF reject stream will be 15 gpm.  

o Membrane projections also indicate that the design feedwater sulfate concentration of 
167 mg/L results in an NF reject stream sulfate level of around 1,100 mg/L and an NF 
permeate sulfate in single digits, thereby providing buffer for upset conditions to achieve 
the target 14 mg/L sulfate for discharge.  

Note: the source water sulfate level is low (167 mg/L); therefore, the corresponding NF reject 
stream sulfate concentration is also low (1,112 mg/L). At these levels, calcium sulfate is not 
expected to precipitate. The addition of lime to the NF reject stream will only serve to lower the 
calcium and magnesium hardness. Based on the design source water quality, the preliminary 
treatment scheme is reducing the hardness of NF reject to allow higher recovery through the RO 
membrane. With controlled lime softening, the remaining species is expected to be magnesium 



 

   
 6  

 

sulfate, which has a high solubility rate and is not considered a scaling source on the RO 
membrane.  

• The NF reject stream will be mixed with lime in a rapid-mix tank and then routed to a reaction 
tank. The reaction tank will be sized with sufficient hydraulic retention time for the softening 
reactions to take place. The content of the reaction tank will be pumped into a settling tank 
(clarifier) to settle the solids into a bed of sludge. Sludge will be recycled within the system to 
optimize chemical reactions, and a portion will be bled and dewatered to form sludge cake for 
landfill disposal.  

• A portion of the sludge that settles in the clarifier will be recycled to optimize the softening 
reaction, and a portion will be bled to balance the solids loading into the WTS. Sludge dewatering 
filter presses will be utilized to dewater the excess sludge slurry to dry sludge cake suitable for 
landfill disposal. The percent of sludge solids is expected to be 45-55% by weight and pass the 
paint filter test.  

Pumps, tanks, and chemical storage and feed systems will be part of the packaged WTS, as shown in 
SK-1 in Appendix 1. 

3.2.2 WWTS Process Overview  
NF concentrate from the WTS will be softened by mixing with lime. The softened water (clarifier effluent) 
will be routed to the WWTS.  

The WWTS will include the following major components:  

• UF units to filter clarifier effluent for downstream membrane treatment. 

• High-efficiency reverse osmosis (HHRO) units to concentrate the softened water into a smaller 
stream for thermal evaporation. 

o Thermal evaporation is relatively complex and both CAPEX and OPEX intensive 
(Figure 1). Therefore, the goal is to lower the flow to the evaporators.  

o With lime softening, RO recovery is assumed to be around 75%. Example: for SD-012, 
the NF reject stream, after softening, can be lowered from 208 gpm to about 50 gpm.  

• An evaporation system to concentrate the HHRO reject stream to generate a highly concentrated 
brine solution. Figure 1 below provides an overview of a thermal evaporation process using 
mechanical vapor recompression technology. Depending on the supplier selected, there will be 
some variation of the design.  

o The net recovery of water through the evaporator depends on feedwater inlet TDS. For 
Keetac, 80-90% could be obtained. Example: for SD-012, with water recovery of about 
90%, the concentrated solution left will be about 5 gpm.  

o Although the volume of water is significantly reduced by the evaporator, the remaining 
volume is substantial enough to warrant further treatment. Example: for SD-012, at 
5 gpm, the volume of water that would need to be hauled each day is about 
7,000 gallons.  



 

   
 7  

 

 

 
Figure 1 Thermal Evaporation Process (modular courtesy of Veolia) 

The evaporator will generate good quality distillate (Stream 3 shown on Figure 1) and highly concentrated 
brine (Stream 2 shown on Figure 1). If solid waste is desired, a crystallization system will need to be 
added. 

 



 

   
 8  

 

• A crystallizer was considered for implementation downstream of the evaporator to generate a 
much lower volume of waste for hauling. Figure 2 shows a crystallization system downstream of 
the evaporator.  

 

Figure 2 Brine Evaporator Followed by Crystallizer (courtesy of Veolia) 

 

 

Figure 3 Modular Crystallizer (courtesy of Veolia) 

 



 

   
 9  

 

The crystallization step adds to the complexity and cost of running a ZLD plant. The concentrated liquid 
stream from the crystallizer will need to be further processed by a centrifuge to generate solids salt for 
landfill disposal.  

Evaporator, crystallizer, and centrifuge design will vary from supplier to supplier.  

Depending on the flow rate (i.e., SD case considered), the evaporator/crystallization process can be 
accomplished in a single combined unit, as shown on Figure 4 below.

 

Figure 4 Veolia HPD® Evaporator/Crystallizer (courtesy of Veolia) 

 



 

   
 10  

 

Veolia also offers a modular “one-step” evaporation/crystallization system. Figure 5 and Figure 6 
represent the MBD system. 

 

Figure 5 MBD™ Modular Brine Crystallization System (courtesy of Veolia) 

 
A portion of the Veolia crystallization equipment can be located outdoors, reducing building costs.  

 

Figure 6 MBD™ Modular Brine Crystallization System – Model 300 (courtesy of Veolia) 

 



 

   
 11  

 

The evaporator/crystallizer equipment requires both process chemicals (e.g., anti-foam agents) and 
cleaning chemicals for periodic cleaning. All spent chemical cleaning wastewater will be disposed of off-
site via haul trucks. Costs have been included in the OPEX.   

3.2.3 Balance-of-Plant 
The equalization tank and some components of the WWTS will be located outdoors. The remaining 
equipment will be located indoors in a heated pre-engineered metal building (PEMB). Within the PEMB 
will be rooms for the motor control center (MCC), control room, laboratory, and restrooms.  

Mechanical equipment such as air compressors, air dryers, air receiver tanks, sump/sump pumps, 
eyewash, and safety showers will be installed inside the PEMB.  

Monorails, hoists, and trolleys will be utilized to service the equipment.  

Barr roughly estimated the PEMB footprint and height based on the estimated space needed to house the 
water treatment and balance-of-plant (BOP) equipment. Previous Barr projects and vendor equipment 
cutsheets were used as a reference to establish the PEMB size.  

3.3 Total Construction Costs 
Barr solicited quotes from major water treatment equipment suppliers and also used pricing from recent 
Barr projects to establish the cost of the water treatment equipment.  

Next, Barr determined the infrastructure needed (civil, structural, mechanical, electrical) to support the 
installation and operation of water treatment equipment. Major considerations include site improvements, 
foundation, building, interconnecting piping/valves/fittings, utilities (service air, service water, potable 
water), power supply, controls, and service facilities. This exercise constituted a pre-feasibility study level 
effort with 1% to 15% project definition and reflective of AACE Class 4 cost estimate (-30%,+50%).  

Appropriate cost factors were applied to the major equipment cost to estimate the probable total 
construction cost. Factors were selected based on the pre-feasibility level study and best engineering 
judgment. Using appropriate factors, construction and material costs were determined for the following 
categories: 

• Equipment Erection 
• Piping, Valves, and Fittings 
• Electrical 
• Site Improvements 
• Building(s) 
• Service Facilities 

The factor for each category was adjusted based on the design raw water flow rate established for each 
SD case.  

For all SD cases, other project costs were determined, such as: 

• Project Management and Overhead  
• Design, Engineering, and Construction Management 
• Contingency (30%). 



 

   
 12  

 

Table 4 Barr’s Opinion of the Probable Total Construction Cost (CAPEX) – WTS 

 SD-002 SD-003 SD-005 SD-012 
Design Feedwater Flow to WTS, gpm = 3,800 2,800 5,000 1,400 

Total Constructed Capital Cost Estimate = $105,421,000  $81,330,000   $123,846,000  $41,739,000  
+50% = $529,000,000  $159,000,000   $122,000,000  $186,000,000  
-30% =  247,000,000   $74,000,000   $57,000,000   $87,000,000  

 

Table 5 Barr’s Opinion of the Probable Total Construction Cost (CAPEX) – WWTS 

 SD-002 SD-003 SD-005 SD-012 
Design Feedwater Flow to WTS, gpm = 3,800 2,800 5,000 1,400 

Corresponding Flow to WWTS, gpm = 565 420 745 210 
Total Constructed Capital Cost Estimate =  $60,000,000   $49,000,000   $71,000,000   $31,000,000  

+50% =  $90,000,000   $73,500,000  $106,500,000   $46,500,000  
-30% =  $48,000,000   $35,000,000   $50,000,000   $22,000,000  

Note: Barr’s opinion of probable project cost provided is based on our experience, qualifications, and the level of 